DAVEY

COMPRESSOR COMPANY

Division of Jenny Products, Inc.
850 North Pleasant Avenue » Somerset, PA 15501-1609
www.Steamjenny.com

Compressor
Parts

Price

List

Form ACPPL-02

Replaces All Previous Compressor Parts
Price Sheets

All Prices are subject to change without notice.

All parts are in numerical order and include an abbreviated description and list
price. Refer to the individual unit illustrated parts list for correct part numbers.



Part Number Description Price  Part Number Description Price

09314 BALL,STEEL,CHROME ALLOY,GRADE 25,1/2DIA 4.00 || 34937 CLAMP,CABLE,STEEL,PLT,COATD,NEOPRENE,1/2 4.00
11044 GASKET,FILTER,OIL,2-1/2X3-11/16X1/32TK 5.00||36371 ELBOW,MALE,STEEL,PLATED,1JICX3/4NPTM 28.00
14034 VALVE,GLOBE,BRASS,1/2NPTF 28.00]37989 SWITCH,PRESSURE,NC,OPEN@10PSI,1/8NPTM 28.00
14073 SWITCH,PUSHBUTTON,MOMENTARY,NO,36VOLT 12.00 | | 38666 ELBOW,DISCHARGE,PUMP,CI,1NPTF 112.00
14439 SWITCH,PRESSURE,SP,ST,NO,4#,1/8NPTM 20.00 || 38667 HOSE,400PSI,-55 TO 300F,ASSY,1X31LONG 96.00
14776 VALVE,SAFETY,PSI,140PSI,250CFM,3/4NPT 149.00 | | 39491 HOSE,400PSI,-55 TO 300F,ASSY,1X39LONG 108.00
14950 GAUGE,PRESSURE,AIR,W/SNBR,1/4NPT,3-3/4 40.00||39842 PULLEY,CI, TG,7.10D,3-1/8BORE 292.00
18806 DECAL,ALUMINUM,ROTATION,20GA.X5/8X2-5/8 4.00||40434 ELEMENT,POWER,ASSY,150 F,15 LBS LOAD 133.00
18952 BLOCK,STOP,BRASS,MACHINED,3/40DX1-3/4L 79.00 || 40534 SPRING,COMPRESSION,SQRD&GRND,0.032WIRE 18.00
23341 CONNECTOR,MALE,ST,PL,1JICXINPTF 20.00 || 40536 SEAT,SPRING,ADJUSTABLE,ST,3/40D 38.00
23342 ELBOW,MALE,STEEL,PLATED,1JICX1INPTM 32.00 || 40581 STEM,VALVE,416 SS,0.23500DX2-3/4LONG 38.00
23921 CONNECTOR,WIRE,RECEPTACLE,0.157 WIRE DIA 4.00|| 40582 SEAT,VALVE,STEEL,PLATED,5/8HEXx5/8LONG 28.00
24031 RING,0,VITON,40DX3-5/8IDX3/16 THK 9.00||40613 DIAPHRAGM,CONTROL,AIR,FABRIC,BUNA-N 5.00
24033 RING,0,VITON,1-7/80DX1-5/8IDX1/8THK 5.00 || 40664 ELEMENT,POWER,TEMPERATURE 68.00
24196 RING,0,VITON,3-1/80DX2-3/4IDX3/16 THK 9.00 | | 40665 PLUNGER,ELEMENT,POWER,BRASS 12.00
24497 RING,0,VITON,3/80DX1/4IDX1/16 THK 5.00|40678 SPRING,COMPRESSION,SQRD&GRND,0.080WIRE 4.00
24498 RING,0,VITON,1/20DX3/8IDX1/16 THK 5.00 | 40679 SPRING,COMPRESSION,SQRD&GRND,0.080WIRE 8.00
24506 RING,0,VITON,10DX3/4IDX1/8 THK 5.00 | | 40696 RING,O,VITON,3-1/40DX3IDX1/8 THK 5.00
24511 RING,0,VITON,1-1/80DX7/8IDX1/8 THK 5.00 || 40805 RING,O,VITON,1-1/20DX1-3/8IDX1/16 THK 5.00
24527 BALL,STEEL,CHROME ALLOY,GRADE 25,5/16DIA 4.00|| 40822 RELAY,DP,ST,120V,30A,REWORK 34.00
24549 RING,0,VITON,2-1/40DX2IDX1/8 THK 5.00 || 40854 CONTROL,AIR,INTAKE,2-1/20DX5/161D 69.00
24562 RING,0,VITON,3/40Dx9/16IDX3/32THK 5.00 || 40855 CONTROL,AIR,SPEED,2-7/80DX7/161D 133.00
24628 RING,0,VITON,1-1/40Dx1IDX1/8THK 5.00 || 40863 SPRING,CONTROL,SPEED,SQRD&GRND,0.162WIRE 8.00
24649 RING,0,VITON,5/80Dx7/16IDX3/32THK 5.00||40875 BUSHING,STEEL,NYLINED,0.3430DX1/4IDX3/8L 11.00
24936 RING,0,VITON,1-3/40Dx1-1/2IDx1/8 THK 5.00||41000 ELBOW,MALE,COMPRESSION,BR,3/8TBX1/8NPTM 15.00
24963 RING,0,VITON,3/40DX5/8IDX1/16 THK 5.00||41545 NIPPLE,HEX,BRASS,1/4NPTMX1/4NPTM 4.00
24964 RING,0,VITON,1-1/80DX15/161DX3/32THK 5.00||41584 RING,O,VITON,3-1/20DX3-1/8IDX3/16 THK 14.00
24972 RING,0,VITON,2-7/80DX2-5/8IDX1/8THK 5.00||41670 RING,O,VITON,2-3/80DX2-1/8IDX1/8THK 5.00
24978 RING,0,VITON,2-1/80DX1-7/8IDX1/8THK 9.00||41933 THERMOSTAT,PROBE TYPE,SP,ST,NO,235 DEG F 112.00
24982 RING,0,VITON,1-5/80DX1-3/8IDX1/8THK 5.00||41958 SLEEVE,COMPRESSION, TUBE,BRASS,5/160D 5.00
24985 KEY,STEEL,WOODRUFF,3/4X3/16 5.00||41959 NUT,COMPRESSION, TUBE,BRASS,5/160D 5.00
24986 PIN,DOWEL,STEEL,HARDENED,GROUND,3/40DX3 40.00 || 42236 RING,O,VITON,2-1/40DX1-27/32IDX.200THK 9.00
24999 RING,0,VITON,1-1/20Dx1-1/4IDX1/8 THK 5.00||42332 THERMOSTAT,PROBE TYPE,SP,ST,NO,235F,ASSY 106.00
25673 BUSHING,RUBBER,NITRILE,1-1/32IDX7/160DX1 18.00||42473 BLADE,STEEL,CW,CCW,24DIA XXDEG,1-3/4BR 216.00
26281 WASHER,FLAT,SS,1-7/160DX3/8IDX3/16 THK 12.00 || 42474 FACE,CLUTCH,STEEL,3-1/20DX3/8THICK 208.00
26283 SPRING,COMPRESSION,SQRD&GRND,0.135WIRE 8.00 || 42589 SILENCER,MUFFLER,1/2NPT 44.00
26284 PISTON,VALVE,PRESSURE,MIN,BR,1.50DX2.13L 68.00 || 42677 GAUGE, TEMPERATURE,OIL,0-300DEG,1/4NPTM 116.00
26341 SEAT,VALVE,VITON,70DURO,3/40Dx1/41Dx1/16 8.00 (42701 SILENCER,MUFFLER,1/4NPT 48.00
26359 CAP,PRESSURE,FILLER,OIL,ST,PLTD,1-1/2-12 48.00| (42901 SPRING,CONTROL,AIR,SQRD&GRND,0.125WIRE 8.00
26393 WASHER,SEALING,STEEL,RUBBER,5/8 5.00 || 42942 DIAPHRAGM,NYLON,NITRILECOATED,5-1/4X1/16 9.00
26399 RING,0,VITON,2-1/20DX2-1/4IDX1/8THK 5.00 || 42948 STEM,CONTROL,INTAKE,STEEL,CASE HARDENED 20.00
26826 WASHER,SEALING,STEEL,RUBBER,3/4 14.00 | [ 42950 PIN,DOWEL,STEEL,HARDENED,1/20DX2-1/2LG 19.00
26828 RING,0,VITON,3-1/40DX2-7/8IDX3/16 THK 9.00 || 42976 RING,O,VITON,8-1/20DX8-1/4IDX1/8THK 18.00
26829 RING,0,VITON,6-3/80DX5-7/8IDX1/4THK 23.00 42999 VALVE,CONTROL,AIR,BRASS,3/40DX1-1/8L 28.00
26841 SPRING,COMPRESSION,SQRD&GRND,0.263WIRE 28.00]43000 COVER,ALUMINUM,1-3/4X1-3/4X1-1/4 40.00
26844 VALVE,NON-RETURN,ASSY,75-200HP,365-750CF 1032.00 || 43355 COVER,BEARING,CAST IRON 128.00
26845 STEM,VALVE,NON-RETURN,SS,5/80DX4-7/8LG 448.00 || 43357 GASKET,COVER,4-1/20DX3-3/161DX1/32THK 5.00
26846 SEAT,URETHANE,3.3750DX1.500IDX1/8 THICK 9.00||43363 CYLINDER,VALVE,CONTROL,INTK,AIR,CI,52-79 76.00
26848 HEAD,VALVE,NON-RETURN,ALUMINUM,CASTING 368.00 ||43364 PISTON,CONTROL,INTAKE,ST,1.750DX3/8ID 12.00
26859 RING,0,VITON,30DX2-5/8IDX3/16 THK 14.00 | [ 43365 GASKET,INTAKE,CONTROL,4-7/80DX41DX1/32 5.00
26981 BUSHING,BRASS,0.4880DX0.380IDX1/4LONG 5.00||43367 BODY,VALVE,BYPASS, THERMAL,CAST 236.00
27211 HUB,CLUTCH,FAN,CAST IRON 188.00 || 43369 PLUG,HEX,BYPASS,FILTER,STEEL,3/4X1LONG 16.00
27216 DISK,FRICTION,3-1/20DX1-13/161DX1/8TK 16.00 || 43371 SPRING,BYPASS,FILTER,SQRD&GRND,.041WIRE 4.00
27217 PLATE,PRESSURE,CLUTCH,STEEL,3-1/20D 164.00 || 43392 PLUG,HEX,STEEL,VLV,DRAIN,1-1/4X1-7/16LG 64.00
27222 SPRING,COMPRESSION,SQRD&GRND,0.092WIRE 4.00(]43393 VALVE,DRAIN,STEEL,0.6350Dx0.770LONG 24.00
27246 SEAL,OIL,SHAFT,3/4 728.00|[43394 SPRING,VALVE,DRAIN,CLSD&GRND,0.062WIRE 4.00
27248 ELEMENT,FILTER,AIR,80CFM,5-15/160DX4T 24.00 43396 SPRING,CONTROL,INTAKE,SQRD&GRND,.225WIRE 12.00
27293 RING,0,VITON,3-1/80DX2-7/8IDX1/8THK 9.00 || 43397 WASHER,SEALING,STEEL,RUBBER,1/2 5.00
27854 CABLE,CHOKE,0.054WIREDIA,6'’LONG,2T HNDL 24.00]43399 BEARING,END,NON-DRIVE,1.378IDX3.1490D 100.00
28147 WASHER,LOCK, TEETH,INTERNAL,STEEL,PL,5/16 5.00 || 43400 BEARING,END,DRIVE,1.378IDX3.1490D 124.00
28149 WASHER,LOCK, TEETH,INTERNAL,STEEL,PL,1/4 4.00 || 44051 GASKET,FILTER,OIL,1-3/40DX1IDX1/32THK 5.00
28218 ELEMENT,FILTER,OIL,WASHABLE,3DIAX5-1/2 379.00 || 44055 GASKET,CONTROL,INTAKE,W/SCREEN 9.00
28412 RING,0,VITON,3-3/40DX3-3/8IDX3/16 THK 18.00 | | 44056 PIN,COUPLING,STEEL,4140,1/2-13 36.00
28545 NUT,SECURING,FILTER,ST,PLTD,3/4X3/8-16 14.70| | 44060 GRIPSPRING,1.5330DX1.25IDX0.393THICK 56.00
28705 METER,HOUR,MOUNT,PANEL,120V,2.68DIAMETR 68.00 || 44064 VALVE,CONTROL,INTAKE,W/O-RINGS,ASSY,3.88 265.00
28888 CONNECTOR,MALE,COMPRESSION,BR,3/8TBX1/4N 4.00 | | 44066 VALVE,BYPASS,FILTER,SILICON BRASS 8.00
28934 ELBOW,MALE,COMPRESSION,BR,1/2TBX3/8NPTM 8.00 | | 44068 RETAINER,GRIPSPRING,STEEL,CASE HARDENED 50.00
29178 SCREW,CAPHEX HD,GR5,1/4-20X3/4,DRILLED 4.00 || 44088 GASKET,SEPARATOR,VALVE,CONTROL,AIR,AN890 5.00
29791 ELEMENTFILTER,AIR,175 CFM RATING 44.00||44413 GASKET,ADAPTER,ENGINE,8-7/80DX6-1/41D 5.00
29941 SHUTTLE,BYPASS, THERMAL,BRASS 100.00 | | 44424 SEAT,VALVE,VITON,70DUR,3/40Dx3/161Dx1/16 5.00
30024 ARM,STEEL,PLATED,W/SET SCREW 18.00 | | 44428 RING,O,VITON,11-3/80DX11-1/8IDX.135THK 32.00
30586 BLADE,STEEL,CW,19DIA XXDEG,1-3/4BORE 289.00 | | 44429 GASKET,COVER,5-1/40DX3-15/161DX1/32TH 14.00
34847 BOX,JUNCTION,W/CVR,40CTAGONALX1-9/16DP 4.00|| 44430 GASKET,CONTROL,INTAKE,6-3/40DX5-3/4ID 5.00

Website: www.daveycompressor.com 2 Toll Free Fax Order Line: (888) 4-JENNYS



Part Number Description Price  Part Number Description Price

44443 GASKET,ADAPTER,ENGINE,120DX8-7/8ID 5.00(]48016 COVER,END,NON-INTAKE,ASSY 497.00
44444 SPRING,CONTROL,INTAKE,SQRD&GRND,.209WIRE 12.00 (148070 RING,O,VITON,7-3/40DX7-1/2IDX1/8THK 18.00
44446 GASKET,CONTROL,INTAKE,1/8MSH SCN,3X8-1/8 9.00 (] 48072 FLANGE,UNION,PUMP,CI,18-1/40DX111DX3.688 533.00
44449 RING,RETAINER,INTERIOR,ST,3/8 4.00]148141 ELEMENT,FILTER,AIR,DRY,FINNED,60DX12LG 58.00
44501 SPRING,COMPRESSION,SQRD&GRND,0.030WIRE 4.00|148185 COUPLING,DRIVE,ENGINE,DI,8 PIN,10B/C 212.00
44515 SEAL,OIL,ROTARY,1.750SHAFT 183.00 || 48187 FLANGE,ADAPTER,ENGINE,CI,16-1/80D,3-3/8T 284.00
44522 STATOR,END,AIR,COMPRESSOR,5.787DIAX9.131 1441.00 || 48271 GAUGE,AMMETER,W/U-CLAMP,-60 TO 60 24.00
44523 ROTOR,COMPRESSOR,8 BLADE,50DX9.125LONG 721.00||48460 STATOR,END,AIR,COMPRESSOR,9.804DIAX19.01 4344.00
44525 BLADE,ROTOR,COMPRESSOR,0.183X1.25X9.112 136.00 || 48461 SLEEVE,SEALING,9 GROOVES,CAST IRON 160.00
44536 STATOR,END,AIR,COMPRESSOR,5.675DIAX8.006 825.00 148463 DIAPHRAGM,NYLON,NITRILE COATED,9-1/2X1/8 50.00
44549 COVER,AIR CONTROL,ALUM,2X2X3/8 28.00 || 48465 PIN,COUPLING,STEEL,4140,1-1/8HEX 28.00
44698 CONNECTOR,BYPASS,FILTER,OIL,CAST IRON 885.00 || 48466 BUSHING,NEOPRENE,1-17/320DX11/161DX1-1/2 27.00
44749 PISTON,VALVE,CONTROL,AIR,W/SEAT,ASSY 112.00 || 48470 SLEEVE,LOCK,BEARING,ST,3.50DX2.75IDX2.5L 304.00
44750 VALVE,CONTROL,AIR,BRASS,W/SEAT,ASSY 44.00 || 48471 BEARING,ROLLER,5.90550DX2.7559IDX2.5LONG 416.00
44753 DIAPHRAGM,NYLON,NITRILECOATED 9.00 (]| 48472 BEARING,ROLLER,5.90550DX2.7559IDX2.5LONG 343.00
44754 CYLINDER,VALVE,CONTROL,INTAKE,CAST IRON 168.00 || 48474 VALVE,CONTROL,INTAKE,CI,7-7/80D,306-816 424.00
44756 STEM,CONTROL,INTAKE,STEEL,CASE HARNENED 32.00 || 48475 VALVE,CONTROL,INTAKE,W/O-RINGS,ASSY,7.88 777.00
44758 VALVE,CONTROL,INTAKE,W/O-RINGS,ASSY,5.38 160.00 || 48478 SCREW,CAP,HEX HD,GR5,PL,DRL,1/2-13X1-1/2 9.00
44798 BLADE,ROTOR,COMPRESSOR,0.246X1.812X10.48 152.00 || 48484 COLLET,STEEL,3-1/80DX2-3/4X5/8 THICK 40.00
44891 ADAPTER,HEX,INLET,SEPARATOR,STEEL,2-1/2 140.00 || 48485 COVER,BEARING,CAST IRON,7.7300DX2-1/2T 280.00
44919 SPRING,VALVE,INTAKE,SQRD,0.032WIRE 4.00||48486 COVER,BEARING,CAST IRON,7.7300DX2-1/2T 484.00
44940 BLADE,ROTOR,COMPRESSOR,0.1835X1.25X7.987 136.00 || 48489 VALVE,DRAIN,INTAKE,ASSY,1-1/8-12X2-1/4L 72.00
45070 STUD,FILTER,OIL,STEEL,3/8-16X8-3/4LONG 16.00 || 48491 BODY,VALVE,CONTROL,INTAKE,CI,P316-P408 2154.00
45073 PLATE,VALVE,STEEL,3.2350DX16GAUGE 19.00 || 48495 RETAINER,COLLET,STEEL,30DX3/40DX1/2TH 64.00
45121 PLUG,HEAD,SOCKET,HEX,BRASS,7/16-20UNF 20.00 || 48496 RING,O,VITON,1-3/80DX1-3/161DX3/32THK 5.00
46068 GASKET,CN-705,1/32X1-3/4x1-3/4 5.00 || 48497 RING,O,VITON,14-1/40DX14IDX1/8THK 37.00
46168 HOSE,AIR,MANIFOLD,AIR CLEANER,3IDX3-1/2L 36.00 || 48498 RING,O,VITON,50DX4-1/2IDX1/4THK 18.00
46174 GUIDE,SPRING,BRASS,13/160DX9-32IDX3/8LG 16.00 || 48499 RING,O,VITON,4-3/80DX4IDX3/16 THK 14.00
46175 PLUNGER,VALVE,BYPASS,BRASS,0.6860DX0.93 8.00 (] 48534 ELEMENT,FILTER,AIR,DRY,FINNED,80DX10LG 75.00
46207 ELEMENT,FILTER,OIL,25 MICRON 24.00 || 48540 ELEMENT,FILTER,AIR,DRY,110DX12LONG 72.00
46218 COVER,BYPASS, THERMAL,CAST IRON 172.00 || 48752 GASKET,COVER,BEARING,CN705,7-3/80D 5.00
46220 CONNECTOR,MALE,COMPRSSN,ST,PL,1TBX3/4NPT 29.25(|48753 GASKET,CONTROL,INTAKE,W/SCREEN 9.00
46807 GUIDE,SPRING,VALVE,INTAKE,304SS 28.00 || 48754 GASKET,CONTROL,INTAKE 18.00
46868 BEARING,ROLLER,4.3300DX1.968IDX1.75WIDE 157.00 || 48758 CONNECTOR,DISCHARGE,CAST IRON,P306&P408 645.00
46869 BEARING,ROLLER,4.3300DX1.968IDX1.75THK 139.00 || 48759 GASKET,ADAPTER,140DX111DX1/32,P408 9.00
46872 COVER,SEAL,OIL,CAST IRON 136.00 || 48768 BLADE,ROTOR,COMPRESSOR,0.246X1.812X6.987 132.00
46873 SHAFT,ROTOR,COMPRESSOR,2.2290DX19-1/8L 360.00 ||48769 ROTOR,COMPRESSOR,8 BLADE,6.8750DX7.00L 1105.00
46875 COVER,END,INTAKE,CI,A159,P103&P155&P206 517.00 148770 SHAFT,ROTOR,COMPRESSOR,2.2290DX15-5/8L 525.00
46878 SLEEVE,LOCK,BEARING,ST,2.440DX1.88IDX2.2 84.00 (| 48771 STATOR,END,AIR,COMPRESSOR,7.994DIAX7.006 1702.00
46879 SEAL,SHAFT,ROTOR,30DX2-1/4IDX7-16 THK 60.00 || 48772 ELEMENT,SEPARATOR,OIL-AIR,125 CFM RATING 178.00
46882 RETAINER,GRIPSPRING,STEEL,HARDENED,2.219 24.00 || 48773 ELEMENT,SEPARATOR,OIL-AIR,200 CFM RATING 226.00
46884 COVER,BEARING&SEAL,CAST IRON,P103-P206 96.00 || 48774 ELEMENT,SEPARATOR,OIL-AIR,250 CFM RATING 298.00
46886 RING,O,VITON,3-7/80Dx3-1/2IDX3/16 THK 14.00 || 48776 ELEMENT,SEPARATOR,OIL-AIR,750 CFM RATING 571.00
46887 COVER,END,NON-INTAKE,CI,ASSY,103&206&206 428.00 || 48792 COVER,INLET,VALVE,BYPASS, THERMAL,CI 621.00
46888 SPRING,COMPRESSION,SQRD&GRND,0.012WIRE 4.00)148793 COVER,SEAL,OIL,ASSY 348.00
46889 PIN,DOWEL,STEEL,HARDENED,GROUND,3/80DX1 4.00 148795 GASKET,VALVE,BYPASS, THERMAL,AN890,75-200 5.00
46890 GRIPSPRING,OUTER&INNER,ALUMINUM,ANODIZED 48.00 (148973 COLLET,INNER HALF,ALUMINUM,2.2180DX1.876 52.00
46971 PIN,DOWEL,STEEL,HARDENED,1/4DIAX5/8LNG 8.00(]49164 VALVE,SAFETY,PSI,125PSI,XXXXCFM,1-1/4ANPT 225.00
46989 SHAFT,ROTOR,COMPRESSOR,1.6090DX14-5/8L 112.00 || 49195 GASKET,ADAPTER,6X6X1/16 THICK 5.00
47215 ROTOR,COMPRESSOR,8 BLADE,6.8750DX10.5 1273.00 || 49243 MOTOR,30HP,230-460/60/3,1800RPM,ODP 1695.00
47325 GASKET,COVER,BEARING,P103-P206 5.00 || 49264 WASHER,SEALING,STEEL,RUBBER,5/16 5.00
47350 BODY,VALVE,CONTROL,AIR,ALUMINUM 472.00 || 49275 NUT, TRIANGULAR,STEEL,SPRING,1/4-28 5.00
47352 STATOR,END,AIR,COMPRESSOR,8.003DIAX10.50 1674.00 || 49495 CAP,PIPE,EXHAUST,2DIAMETER 12.00
47360 VALVE,CONTROL,AIR,ASSY,25-60BAQ 793.00 | 49581 BLADE,ROTOR,COMPRESSOR,0.308X2.190X5.730 160.00
47370 FACING,VALVE,NON-RETURN,ALUMINUM 28.00 || 49582 BLADE,ROTOR,COMPRESSOR,0.308X2.190X8.480 188.00
47371 WASHER,VALVE,NON-RETURN,ALUMINUM 16.00 || 49593 ELEMENT,SEPARATOR,OIL-AIR,400 CFM RATING 327.00
47372 STEM,VALVE,NON-RETURN,302SS,3/80DX3LG 28.00 || 49596 NIPPLE,STEEL,SCH40,BENT,1/4NPTX19-3/8L 39.00
47373 SEAT,URETHANE,1.750DX.75IDX0.125THICK 5.00|]49599 STRAP,LOCKING,STEEL,20GA.X1-1/2X5-5/16L 12.00
47398 RADIATOR,10 FINS/IN,W/HARDWARE,5X28.1X29 2336.00 || 49635 BODY,VALVE,CONTROL,INTAKE,CI,P103-P206 669.00
47690 STRAINER,LINE,BRASS,110MESHMONEL,1/4NPT 52.00 || 49741 BASE,STEEL,PAINTD,4X24X47-5/8,40-50BA&BW 388.00
47702 SEAL,OIL,VITON,4-1/20DX3-1/2IDX1/2THK 69.00 || 49776 ORIFICE,#68 DRILL,BR,1/4ANPTFX1/4ANPTM 21.00
47716 SLEEVE,SEALING,11 GROOVES,STEEL 56.00 || 49777 ORIFICE,#56 DRILL,BR,1/4ANPTFX1/4ANPTM 21.00
47737 STRAP,LOCKING,ST,20GA.X1-1/4X4-15/16L 24.00 || 49848 PLUG,STEEL,W/GROOVE,1.1230DX0.513THICK 24.00
47784 SLEEVE,SEALING,OIL,STL,CASE HARDENED 72.00 || 49849 CYLINDER,STEEL,HEX,1-1/2X2.5LONG 152.00
47786 SLEEVE,SEALING,7 GROOVES,STEEL 52.00 || 49850 PISTON,STEEL,1.1200DX2.447LONG 12.00
47944 UNION,BULKHEAD,COMPRESSION,BRASS,3/8TUBE 15.00 || 50605 HOSE,10PSI,-40 TO 212F,3-1/2ID,BULK 35.48
47985 SWITCH,CONTROL,PRESSURE,4-150PSI,1/4NPTF 357.00 150619 HOSE,10PSI,-40 TO 212F,3ID,BULK 36.00
47986 VALVE,SOLENOID,3-WAY,NO,AIR,120V,1/4NPT 185.00 || 50675 HOSE,15PSI,-40 TO 212F,2ID,BULK 28.00
48005 HOSE,10PSI,-40 TO 212F,4IDX3LONG 16.00 || 50729 HOSE,10PSI,-40 TO 212F,2-3/4ID,BULK 16.72
48006 FILTER,CLEANER,AIR,332CFM,3.75IN,4.00U 558.00 151070 HOSE,150PSI,-40 TO 300F,1-1/2I1D,BULK 20.00
48011 COVER,VALVE,CONTROL,INTAKE,AIR,CI,P52-65 68.00 || 51089 HOSE,50PSI,-40 TO 212F,41D,BULK 28.00
48012 COVER,END,AIR,INTAKE,CI,90DX2-9/16 THK 893.00 || 51299 HOSE,AIR, TYPE 2CN,BLACK OR BLUE,2-1/2ID 15.80
48015 SEAL,OIL,LIP,VITON,2-1/40DX1-1/2IDX3/8 25.00 || 60104 RING,RETAINING,INTERIOR,ST,1-3/16 4.00

Website: www.daveycompressor.com

Toll Free Fax Order Line: (888) 4-JENNYS




Part Number Description Price  Part Number Description Price

60105 SPRING,COMPRESSION,SQRD&GRND,0.092WIRE 4.00||62229 STEM,VALVE ,ASSY 120.00
60107 VALVE,RELIEF,PRESSURE,ASSY 221.00| (62232 VALVE,NON-RETURN,ASSY,15-60HP,BA 88.00
60116 BLADE,PLASTIC,CW,30DIA,32.5DEG,2.056BR 740.00 (62233 DECAL,NOTICE,LEXAN,LEVEL,OIL 4.00
60135 METER,HOUR,12&24VOLT,W/U-BRACKET,2-1/16 56.00 ] 62234 GAUGE,SIGHT,FLOW,1/4ANPTF 32.00
60193 STATOR,END,AIR,COMPRESSOR,9.804DIAX14.26 3888.00 || 62250 PIN,DOWEL,STEEL,HARDENED,GRND, 3/4X5-3/4 56.00
60223 SEAT,URETHANE,0.680DIAMETERX0.380THICK 9.00(|62303 NUT,LOCK,STEEL,PLTD,NYLON INSERT,5/16-18 5.00
60224 PISTON,CONTROL,AIR,BRASS,1.7450DX1.76L 96.00 || 62309 BLADE,ROTOR,COMPRESSOR,0.308X2.190X6.320 180.00
60369 RELAY,DELAY,TIME,ADJUSTABLE,1-10MIN,120V 486.00 | | 62321 ROTOR,COMPRESSOR,8 BLADE,8.50DX19LONG 3403.00
60370 SWITCH,SELECTOR,DP,ST,NO,MAN-OFF-AUTO 141.00|| 62336 BODY,VALVE,CONTROL,INTAKE,CI,P103-P206 853.00
60431 CONNECTOR,INTAKE,CI,P316-P408 961.00 || 62402 CONNECTOR,MALE,COMPRESSION,BR,1/2TBX1/2N 12.00
60432 GASKET,VALVE,RELEASE,VACUUM,5-1/80DX1/32 5.00|62403 HOSE,200PSI,-40 TO 200F,ASSY,1/2X15 36.00
60438 BRACKET,RADIATOR,WELDED,ST,PNTD,ASSY 144.00 || 62443 SEAT,VALVE,STEEL,0.560DIAX3/4LONG 9.00
60441 MOTOR,3HP,230-460/60/3,1200RPM,ODP 470.00 | (62444 SPRING,COMPRESSION,SQRD&GRND,0.041WIRE 12.00
60609 STATOR,END,AIR,COMPRESSOR,5.785DIAX11.00 573.00 || 62445 COVER,OUTLET,VALVE,BYPASS, THERMAL,CI 561.00
60610 SHAFT,ROTOR,COMPRESSOR,1.6090DX17-5/8L 112.00(| 62513 COUPLING,MOTOR,2-3/8DIA.SHAFT,2-3/4,100H 1795.00
60611 BLADE,ROTOR,COMPRESSOR,0.183X1.25X10.987 156.00 || 62574 BEARING,RETAINER,STEEL,3-7/16DIAX3/4TH 72.00
60612 ROTOR,COMPRESSOR,8 BLADE,50DX11LONG 569.00 | 62601 COVER,VALVE,CONTROL,INTAKE,AIR,CI,P52-79 36.00
60624 NIPPLE, TOE,STEEL,SCH40,1/4NPTX15-1/4L 5.00||62695 SWITCH,CONTROL,PRESSURE,4-150PSI,1/4ANPTF 293.00
60637 GASKET 5.00||62794 GAUGE, TEMPERATURE,OIL,30-240DEG,RMT PRB 141.00
60743 ELEMENT,FILTER,AIR,DRY,11-13/160DX17LG 118.00 (| 62795 GAUGE,PRESSURE,0-200PSI,1/4NPTM,BACK MNT 325.00
60826 HOUSING,VALVE,PRESSR,MIN,AL,3.7X3.8X10.9 306.00 (62876 RING,0,SQUARE,2-3/40D,2-1/2ID,1/8 THK 8.00
60837 DECAL,CAUTION,GROUND,NEGATIVE,2X1-3/8 4.00||62877 GASKET,SEAL,HOUSING,5-1/20DX5-1/4IDX1/8T 5.00
60886 CLAMP,LOOP TYPE,ST,PL,3/161D 4.00||62895 SHAFT,ROTOR,COMPRESSOR,3.000DX25-7/16L 1093.00
60944 GASKET,CONTROL,AIR,AN890,2-3/41D 5.00||63062 ADAPTER,DIPSTICK,HEX,ST,PL,1-1/2X1-1/2 20.00
60979 NIPPLE,STEEL,SCH40,1/4NPTX7-1/4LONG 8.00||63076 SPRING, TENSION,HOOK ENDS,0.031WIRE 12.00
60981 NIPPLE, TOE,STEEL,SCH40,1/4NPTX10-1/2L 8.00||63141 PLUG,HEAD,SOCKET,HEX,ST,PLTD,DRILLD,1/4 8.00
61055 CLAMP,HOSE,GEAR,WORM,SS,2-13/16TO3-3/4 8.00||63143 VALVE,RELIEF,15PSI,1/2NPTMX1/2NPTF 379.00
61064 HOSE,AIR,FUEL,300PSI,212F,3/8,BLUE 2.64)|63196 RETAINER,BEARING,STEEL,2-1/4DIAX5/16TH 16.00
61070 HOSE,200PSI,-40 TO 300F,ASSY,3/8X10LNG 28.00(]63197 RETAINER,BEARING,STEEL,1-3/4DIAX5/16TH 12.00
61072 HOSE,200PSI,-40 TO 300F,ASSY,3/8X12LNG 28.00 ] 63301 DECAL,NOTICE,WASH OIL FILTER,1-1/16X4 7.00
61073 HOSE,200PSI,-40 TO 300F,ASSY,3/8X13LNG 28.00(]63303 DECAL,NOTICE,RECOMMENDATIONS,OIL,2-1/2X4 4.00
61083 HOSE,200PSI,-40 TO 300F,ASSY,3/8X23LNG 32.00(]63347 TANK,FUEL,STEEL,PAINTED,32 GAL,7X28X38 680.00
61084 HOSE,200PSI,-40 TO 300F,ASSY,3/8X24LNG 32.00 ] 63481 CLAMP,MUFFLER,STEEL,PLATED,2-1/2DIA. 4.00
61086 HOSE,200PSI,-40 TO 300F,ASSY,3/8X26LNG 32.00(]| 63605 MOTOR,30HP,200/60/3,1800RPM,ODP 1980.00
61087 HOSE,200PSI,-40 TO 300F,ASSY,3/8X27LNG 32.00(|63615 ROTOR,COMPRESSOR,8 BLADE,8.50DX14.25LG 3419.00
61089 HOSE,200PSI,-40 TO 300F,ASSY,3/8X29LNG 32.00)| 63646 BEARING,ROLLER,4.3300DX1.968IDX1.063TH 103.00
61091 HOSE,200PSI,-40 TO 300F,ASSY,3/8X32LNG 36.00(] 63733 SWITCH,IGNITION,3POSITN,PUSH-PULL,6-12V 20.00
61097 HOSE,200PSI,-40 TO 300F,ASSY,3/8X44LNG 40.00 (/63926 GAUGE, TEMPERATURE,OIL,30-240DEG,RMT PRB 141.00
61100 HOSE,200PSI,-40 TO 300F,ASSY,3/8X50 40.00||63948 ORIFICE,#68 DRILL,BR,1/4NPTMX1/4NPTM 24.00
61110 HOSE,200PSI,-40 TO 300F,ASSY,3/8X52LNG 44.00 (/63951 STEM,VALVE,CONTROL,INTAKE,304SS,P103-206 132.00
61113 HOSE,200PSI,-40 TO 300F,ASSY,3/8X58LNG 44.00 (/63952 CYLINDER,VALVE,CONTROL,INTAK,AL,P103-206 156.00
61119 ELEMENT,STRAINER,IN-LINE,110MESH,MONEL 16.00||63953 COVER,CONTROL,INTAKE,CAST IRON 40.00
61150 ELEMENT,FILTER,OIL,75-200HP 51.00 || 63954 SPRING,CONTROL,INTAKE,SQRD&GRND,.137WIRE 8.00
61151 GASKET,COVER,BEARING 5.00||63955 GASKET,VALVE,CONTROL,INTAKE,P103-P206 5.00
61203 CLAMP,HOSE,GEAR,WORM,SS,4-1/8 TO 5 DIA. 8.00 || 64007 BEARING,ROLLER,4.3300DX1.968IDX1.063TH 118.00
61211 BUSHING,SYNTHANE,L,LE,C,CE,3/40DX0.265ID 12.00||64010 COUPLING,DRIVE,ENGINE,DI,2 PIN,12-1/2B/C 206.00
61308 PULLEY,CI,TG,7.50D,3.125BORE 292.00 (64015 VALVE,SAFETY,PSI,125PS|,225CFM,1/2NPTM 44.00
61309 BUSHING,PULLEY,TAPERED,QD,SF,1-5/8BORE 82.00(]| 64016 TANK,SEPARATOR,OIL-AIR,ST,140DX22LONG 1198.00
61310 BUSHING,PULLEY,TAPERED,QD,SF,1-7/8BORE 51.70 ]| 64022 COVER,VALVE,PRESSURE,MINIMUM,AL,1.88X2X2 60.00
61327 PULLEY,CI,QG,8.50D,3.834BORE 378.00||64023 PISTON,VALVE,PRESSURE,MINIMUM,BRASS 28.00
61328 PULLEY,CI,QG,9.250D,3.834BORE 416.00 | [ 64024 SPRING,COMPRESSION,CLSD&GRND,0.156WIRE 8.00
61454 CAP,PIPE,EXHAUST,2-1/4DIAMETER 20.00 || 64025 VALVE,PRESSURE,MINIMUM,ASSY,1-1/4NPTF 289.00
61553 ORIFICE,1/8 DRILL,BR,1/4NPTFX1/4NPTM 21.00|] 64036 COVER,BEARING,CI,5-7/80DX2-3/8THICK 136.00
61554 ORIFICE,11/64 DRILL,BR,1/4NPTFX1/4ANPTM 21.00 ]| 64141 DIAPHRAGM,ASSY 41.00
61642 COVER,CONTROL,INTAKE,CAST IRON,P306-P408 188.00 || 64236 HOSE,RADIATOR,1-3/40DX1-1/2IDX22LONG 68.00
61695 HOSE,10PSI,-40 TO 212F,2-1/41D,BULK 34.50(] 64358 TUBING,NYLON,78R DUROMETER,5/160D 1.25
61707 SPRING,COMPRESSION,SQRD&GRND,0.041WIRE 8.00|| 64406 DIAPHRAGM,ASSY,3-5/80D 50.00
61746 SHAFT,FAN,STEEL,1.9680DX4-11/16LONG 196.00|| 64474 BUSHING,SS,304,1.5030DX1.252IDX1.260LG 92.00
61747 GASKET,SHAFT,1-15/460D 5.00|| 64524 FILTER,OIL,HEAD,ASSY,1-1/2PORTS,100MESH 606.00
61758 ROD,PUSH,CONTROL,SPEED,SS,3/80DX5LONG 14.00 || 64731 FILTER,CLEANER,AIR,DRY TYPE,BASE,2NPT 113.00
61759 GUIDE,CONTROL,SPEED,ALUMINUM,20DX1-1/2L 24.00|]| 64746 ELEMENT,SEPARATOR,OIL-AIR,250 CFM RATING 164.00
61761 GASKET,GUIDE,CONTROL,SPD,20DX3/4IDX1/32 5.00||64858 CYLINDER,VALVE,CONTROL,INTAK,AL,P316-408 605.00
61784 HOSE,200PSI,-40 TO 300F,ASSY,3/8X72LNG 52.00 || 64885 PUMP,COMPRESSOR,ASSY,306CFM,9P306 13995.00
61872 DECAL,CAUTION,FILL TO OVERFLOWING 4.00||64890 PUMP,COMPRESSOR,ASSY,408CFM,15P408F 15999.00
61953 ROD,PUSH,CONTROL,SPEED 80.00(]| 64913 SPRING,COMPRESSION,SQRD&GRND,0.177WIRE 12.00
62034 ELEMENT,FILTER,AIR,DRY,FINNED,120DX14L 126.00|| 64916 REGULATOR,PSI,PRE-SET,NON-ADJ,35#,1/4ANPT 84.00
62041 THERMOSTAT,PROBE TYPE,SP,ST,NC,235 DEG F 112.00 (| 64918 ROD,PISTON,STEEL,1-1/8HEXx4-7/8LONG 68.00
62047 ROD,PUSH,CONTROL,SPEED,SS,3/8DIAX5-7/16 36.00 ] 64919 BODY,VALVE,CI,ASSY,9-1/20DX4-1/4ATHICK 925.00
62084 HOSE,200PSI,-40 TO 300F,ASSY,3/8X66LNG 34.00 || 64927 ELEMENT,FLEXIBLE,COUPLING,ELASTOMERIC 691.00
62085 GAUGE,PRESSURE,OIL,0-100PSI,PANEL MOUNT 24.00 ] 64932 BRACKET,SPRING,STEEL,PAINTED,5/8X1X1-1/2 22.00
62106 GAUGE,SIGHT,LEVEL,OIL,ST,PLTD,1-1/2NPTM 116.00 || 65093 GASKET,CYLINDER,INTAKE 17.00
62132 SEAT,NYLON,0.935DIAX3/8 32.00 ] 65211 SLEEVE,TUBING,PLASTIC,BRASS,5/16X0.04WL 4.00
62204 FAN&HUB,CW,PUSHING,ASSY 968.00 || 65277 PIPE,FILLER,ST,SCH80,BENT,ASSY,1-1/2X14 187.00

Website: www.daveycompressor.com

Toll Free Fax Order Line: (888) 4-JENNYS




Part Number Description Price  Part Number Description Price

65401 HUB,GEARED,STEEL,4-3/40DX1-7/8THICK 1089.00 || 80237 ADAPTER,CLEANER,AIR,AL,25-60BAQ&BWQ 188.00
65446 ELEMENT,FILTER,CLEANER,AIR 21.00 || 80425 HOSE,RADIATOR,LINED&JACKETED,28LONG 88.00
65958 GASKET,NEOPRENE,6-3/40DX5-3/41DX1/8TH 5.00(]80475 DECAL,(DIESEL POWERED),1-1/2X20LONG 12.00
66454 NIPPLE,HEX,S.STEEL,1/4NPTMX1/8NPTM 20.36 || 80569 BLADE,STEEL,CW,21DIA,XXDEG,1.501BORE 165.00
66604 DECAL,CAUTION,FAN,1-1/4X2-1/4 4.00|| 80582 RELAY,CONTROL,QP,15A,230V 161.00
66633 COUPLING,DRIVE,ENGINE,DI,2 PIN,8-3/4B/C 769.00 || 80583 RELAY,CONTROL,QP,15A,460V 161.00
66646 TANK,SEPARATOR,OIL-AIR,ST,120DX18LONG 1294.00 || 80587 RELAY,CONTROL,QP,15A,208V 169.00
66754 BELT,VEE,COG,MATCHED SET(4),5VX670 221.00 || 80660 HOSE,10PSI,-40 TO 212F,2-1/4IDX30LONG 64.00
67093 DECAL,WARNING,LEXAN,DRIVE BELTS TIGHT 4.00 || 80665 TUBING,NYLON,5/160DX11-1/2LONG 8.00
67094 BELT,VEE,COG,MATCHED,SET(3),5VX670 158.00 || 80666 TUBING,NYLON,5/160DX11-1/4LONG 8.00
67314 TANK,SEPARATOR,OIL-AIR,ST,160DX34LONG 1568.00 || 80667 TUBING,NYLON,5/160DX13LONG 8.00
67327 MOUNT,MOTOR,BAQ,40&50,3/8X19-1/4X21-1/4 196.00 || 80668 TUBING,NYLON,5/160DX17LONG 8.00
67328 NUT,ADJUSTING,STEEL,1DIA.X2.78LONG 36.00 || 80669 TUBING,NYLON,5/160DX32LONG 10.00
67329 SCREW,ADJUSTING,ST,DRLD,W/NUTS,5/8-11X10 48.00||80677 HOSE,350PSI,-55 TO 300F,2-1/4X2-3/4 20.00
67440 CONNECTOR,CLAMP,CABLE,SHEATHED,1/2 4.00]180768 HOSE,150PSI,-40 TO 300F,1-1/21Dx5-1/2L 20.00
67507 RING,O,VITON,4-3/160DX3-5/8IDX9/32THK 5.00(] 80771 HOSE,50PSI,-40 TO 212F,4X3LONG 20.00
67508 RING,O,NITRILE,1-1/40DX1IDX1/8 THICK 5.00 || 80906 PLATE,ORIFICE,STEEL,20GAX1-7/8X2-7/8 12.00
67510 VALVE,BLOWDOWN,3/4NPTFX3/4NPTFX3/4NPTF 398.00 || 80942 ELBOW,MALE,45DEG,ST,PLTD,1-1/4JICX1-1/4N 56.00
67580 VALVE,BLOWDOWN,ASSY,75-200HP,600-750PRTB 450.00 [ [ 80969 HOSE,150PSI,-40 TO 300F,1-1/2IDX3LONG 16.00
67724 SCREW,CAP,SOC HD,GR5,ST,PL,5/16-18X4-1/2 5.00(]81037 PIN,COUPLING,STEEL,4140,1-1/8HEXx3-15/16 68.00
67910 NUT,LOCK,HEX,STEEL,PLATED,3/8-16 5.00(] 81141 RADIATOR,6 FINS/IN,W/HARDWARE,30X28X3 1325.65
67911 NUT,LOCK,SELF,ST,PL,5/16-18UNC-2B 5.00(|81184 HOSE,INTAKE,AIR,2-3/4,X15LONG 20.89
67964 FAN&HUB,CCW,PUSHING,STEEL,24DIA,40-50BA 1005.00 || 81186 HOSE,AIR,COMPRESSOR,3-1/2DIAX17LONG 50.32
67966 LATCH,DOOR,CHROME,BRUSHED,LIFT&TURN 91.00 || 81263 CLAMP,EXHAUST,STEEL, 12.00
67968 HUB,FAN,STEEL,50DX4-1/4LONG 266.00 || 81264 GASKET,EXHAUST, 5.00
67969 PULLEY,CI,QG,11.70PDA,1.875BORE 622.00 || 81305 GASKET,COUPLING,FLEX,VITON,1-1/2PIPE 118.00
68110 BODY,VALVE,PRESSURE,MINIMUM,BRASS, 1-1/4 148.00 || 81352 SEAL,ADAPTER, 5.00
68252 PIN,COUPLING,STEEL,4140,1-1/8HEXx4-1/4LG 52.00 (| 81373 HOSE,400PSI,-55 TO 300F,ASSY,1X11LONG 68.00
68265 GAUGE, TEMPERATURE,WATER,100-250F,W/CPLRY 72.00 || 81626 VALVE,BALL,Y,MI,INPTFINLET,3/4ANPTMOUTL 96.00
68268 COUPLING,SEPARATOR,COMPRESSOR,1-1/2PIPE 289.00 || 81667 GAUGE,PRESSURE,0-200#,1/8NPTM,BACK-MT 32.00
68293 BARB,HOSE,MALE,ST,PLTD,1-1/2HSX1-1/2NPTM 44.00|181668 GAUGE, TEMPERATURE, 130-250DEG,REMOTE PROB 80.00
68412 BOX,JUNCTION,WI/LID,4.0X4.0,0CTAGON,1.5W 8.00(] 81671 RELAY,SWITCH,MAGNETIC,W/BOX,14AMP FUSE 106.00
68455 PULLEY,CI,TG,11.70PDA,1.875BORE 723.00 181697 FILTER,OIL,COMPRESSOR,W/HEAD,1-1/4NPTF 137.00
68462 LATCH,DOOR,W/2KEYS,CHROME 41.00|181698 FILTER,OIL,COMPRESSOR,CARTRIDGE,SPIN-ON 72.00
68469 BELT,VEE,COG,MATCHED SET(4),5VX710 166.00 || 81706 CONNECTOR,VALVE,BYPASS,CAST IRON 120.00
68470 BELT,VEE,COG,MATCHED SET(3),5VX710 132.00 || 81708 HOSE,1250PSI,-55 TO 300DEG,ASSY,1/2x16 42.00
68476 ELBOW,DISCHARGE,PUMP,CI,1-1/2NPTF,25&30 189.00 || 81977 HOSE,150PSI,-40 TO 300F,1-1/21DX4-1/2L 24.00
68499 CLAMP,ADJ T-BOLT,SS,1.92 TO 2.18 16.00 || 82630 RADIATOR,10 FINS/IN,W/HARDWARE,39X26X3 1440.00
68521 ELBOW,DISCHARGE,PUMP,DI,40&50BA 160.00 || 82631 RADIATOR,8 FINS/IN,W/HARDWARE,33.13X26X3 1742.00
68524 ELBOW,DISCHARGE,DI,125PRTB FD,GAS/DIESEL 192.00 || 82676 BLOCK,CONTACT,SWITCH,SELECTOR,3 POS,MNTD 49.00
68550 VALVE,BLOWDOWN,NC, 253.00 || 82692 GAUGE, TEMPERATURE,100-250F,W/SWITCH,RMT 185.00
68634 DECAL,RECEIVER DRAIN 8.00 (] 82938 BLADE,PLASTIC,CW,26DIA,40DEG,1-1/8BORE 370.00
68699 VALVE,CHECK,9/320RIFICE,1/4NPTF 72.00 || 82939 BELT,VEE,COG,MATCHED SET(3),5VX750 148.00
68874 HOSE,150PSI,-40 TO 300F,1-1/21DX4-1/4L 24.00 || 82942 RETAINER,HUB,FAN,ST,1-3/40DX13/32IDX1/2 28.00
68878 ELBOW,MALE,45DEG,ST,PLTD,1-5/16JICX1NPT 32.00 || 83001 ELEMENT,FILTER,CLEANER,AIR,300CFM 24.00
68906 HUB,FAN,STEEL,50DX6LONG 340.00 || 83007 KIT,INDICATOR,RESTRICTION,FILTER,AIR 32.00
68907 FAN&HUB,CCW,PUSHING,STEEL,24DIA,25-30BA 1074.00 || 83140 TRNSFRMR,CTRL,OPN,???VA,230-575P,120V 269.00
68925 OVERLOAD,HEATER,C/H,H1046,35-41.2AMPS 31.00 (| 83212 HOSE,RADIATOR,1-1/2IDX26LONG 56.00
68927 OVERLOAD,HEATER,C/H,H1052,70-79.5AMPS 32.00 | 83216 HOSE,RADIATOR,1-1/2IDX38LONG 68.00
68971 WASHER,FLAT,ST,1/3-40DX13/32IDX1/4THK 16.00 (183314 LATCH,1/4 TURN,3/8X3/8 HOLE 4.00
68972 PAD,ADAPTER,NEOPRENE,1-3/40DX5/8IDX3/4 8.00 (] 83389 RADIATOR,6 FINS/IN,W/HARDWARE,29.13X26X4 1508.00
68979 TUBE,STEEL,5/80DX0.109WALLX1-7/16LONG 12.00||83744 SPACER,FAN,ALUMINUM,2.9900DX2THICK 174.00
68985 HOSE,400PSI,-55 TO 300F,ASSY,1X30-1/2L 96.00 || 83898 SHAFT,ROTOR,COMPRESSOR,2.2290DX19-7/8L 280.00
68987 ALL THREAD,STEEL,PLATED,1/4-20X7-1/2 5.00 (] 83930 PUMP,COMPRESSOR,ASSY,103CFM,33P103R 5620.00
69002 STATOR,END,AIR,COMPRESSOR,8.003DIAX14.00 3303.00 || 84822 GASKET,REPLACEMENT,FILTER,SPIN-ON,OIL 5.00
69003 ROTOR,COMPRESSOR,8 BLADE,6.8750DX14L 2266.00 || 84858 BLADE,PLASTIC,CW,22DIA,45DEG,5/8BORE 399.00
69011 BODY,VALVE,PRESSURE,MINIMUM,BRASS,2NPTF 180.00 | | 84864 CONNECTOR,VALVE,BYPASS,CAST IRON 484.00
69012 RING,O,VITON,2-3/80DX2IDX3/16 THK 5.00 || 84865 VALVE,BYPASS, THERMAL,ASSY,PORTABLE 1249.00
69020 ELEMENT,SEPARATOR,OIL-AIR,365 CFM RATING 253.00 || 85269 BELT,VEE,COG,MATCHED SET(8),5VX900 488.00
69040 ELEMENT,FILTER,COMPRESSOR,OIL 67.00 || 85280 HOSE,200PS]I,-55 TO 300F,2X10LONG 40.00
69041 GASKET,COVER,FILTER,OIL,7-1/20D 36.00 || 85300 VALVE,SOLENOID,3-WAY,NO,AIR,120V,1/4ANPT 137.00
69630 PUMP,COMPRESSOR,ASSY,206CFM,2P206R 5620.00 || 85404 GAUGE,PRESSURE,0-300#,1/4NPTM,BACK MNT 44.00
69827 BAFFLE,STEEL,PAINTED,BAQ,?X?X? 224.00 || 85423 DECAL,WARNING,BREATHING AIR,3X6 8.00
69895 SLEEVE,LOCK,BEARING,3.50DX2.7511DX2-5/8 368.00 || 85530 HINGE,LIFT-OFF,RIGHT HAND,25-50HP,INDS 13.44
70566 SEAT,URETHANE,2-9/160DX7/8IDX3/16 THICK 8.00 || 85564 VALVE,SAFETY,PSI,140PSI,250CFM,1/2NPTM 60.00
70976 HOSE,400PSI,-55 TO 300F,ASSY,1X26-1/4L 88.00 || 85584 HOSE,AIR, TYPE 2CN,BLCK/BLUE,2-1/2IDx25 395.00
72071 RING,O,VITON,1.4030DX1.1711DX0.116 THK 5.00|] 85595 FILTER,CLEANER,AIR,8-1/160D,2-1/2NPTM 72.00
74179 HOSE,400PSI,-55 TO 300F,ASSY,1X16LONG 76.00 || 85597 ELBOW,DISCHARGE,CI,SEPARATR,PUMP,P52-P79 264.00
80028 MUFFLER,INSULATED,2-1/2ID 643.00 185723 VALVE,CHECK,3/8NPTF 52.00
80059 ELBOW,PIPE,EXHAUST,2-1/41D 28.00 || 85746 GASKET, 1/16XX1-3/4ID 5.00
80074 NUT,CAGED,STEEL,PLATED,1/4-20 5.00 (] 85750 BLADE,PLASTIC,CW,18DIA,40 DEG,5/8BORE 170.00
80120 HOSE,400PSI,-55 TO 300F,ASSY,1X49-1/2L 120.00 || 85777 TANK,AIR,W/LEGS&BASE,120 GALLON 995.00
80196 MOUNT,VIBRATION,NPRN,2.550DX0.657IDX2.45 23.00 || 85827 BELT,VEE,COG,MATCHED SET(2),5VX600 74.00

Website: www.daveycompressor.com

Toll Free Fax Order Line: (888) 4-JENNYS




Part Number Description Price  Part Number Description Price
86281 FILTER,LINE,AIR,W/MOISTURE TRAP,1-1/2NPT 349.00||89160 KEY,STEEL,1/2X1/2X2-1/2LONG 20.00
86409 PISTON,UNLOADER,MANUAL,STEEL,ASSY 16.00|| 89164 ISOLATOR,VIBRATION,RUBBER,1-1/80DX3/8 THK 9.00
86410 REGULATOR,PRESSURE,AIR,1/4NPTF 137.00(| 89169 KIT,REPAIR,VALVE,BYPASS,THERMAL,OIL,1SAE 108.00
86417 ROD,VALVE,UNLOADER,STEEL,9/16DIAX5LONG 44.00(189192 RELAY,OVERLOAD,THERMAL,PLUG-IN,60-80AMPS 185.00
86418 COVER,VALVE,CONTROL,INTAKE,AIR,CI,P65-79 286.00 (89193 RELAY,OVERLOAD,THERMAL,PLUG-IN,65-90AMPS 185.00
86428 VALVE,BLOWDOWN,NC,1/40RFC,W/PILOT,1/4NPT 100.00 || 89207 WASHER,FLAT,ST,PLTD,1-5/80DX3/8IDX1/8 4.00
86449 CONNECTOR,BYPASS,FILTER,COMPRESSOR,ALUM 136.00(| 89274 ELBOW, TUBE,INTAKE,ST,PNTD,40DX30D 316.00
86449-1 CONNECTOR,BYPASS,FILTER,COMPRESSOR,ALUM 136.00 (| 89276 FAN&HUB,ASSY,24DIA FAN,3ID,6-3/8LONG 794.00
86454 VALVE,BYPASS, THERMAL,ASSY,1SAE,BRUNNING 145.00 | 89300 VALVE,CONTROL,AIR,W/FTTNGS,ASSY,25-60BAQ 783.00
86455 ELBOW,MALE,ST,PLTD,1ADJ O-RINGX3/4JIC 18.00 || 89301 GUARD,FAN,STEEL,3/16DIA.WIRE,24-3/160D 368.00
86646 DECAL,AMERICAN FLAG,4X6 4.00||89304 HUB,FAN,ALUMINUM,50DX4-5/8L,3SHAFT 271.00
86688 ELEMENT,FILTER,AIR,400 CFM RATING 438.00 (89310 PULLEY,CI,QG,9-3/40D,1.250BORE 373.00
86732 COVER,VALVE,CONTROL,INTAKE,CI,7-1/2DIA. 152.00 || 89311 DECAL,LOGO,DAVEY QUIETFLO,2-3/16X39-1/4 24.00
86733 PISTON,VALVE,UNLOADER,MANUAL,STEEL,ASSY 44.00(|89317 RADIATOR,OIL/AIR,AL,25-50BA,BAH,BAQ 1876.00
86757 MUFFLER,ENGINE,4-1/2X9-3/4,2-1/4IN,20U 56.00]89318 RADIATOR,OIL/AIR,AL,15-30FDB FDT 1232.00
86759 ELBOW,MALE,ST,PLTD,1ADJ O-RINGX1JIC 36.00 ] 89368 PUMP,COMPRESSOR,ASSY,155CFM,28P155R 5620.00
86760 CONNECTOR,MALE,ST,PLTD,1ADJ O-RINGX1JI 16.00 || 89371 PUMP,COMPRESSOR,ASSY,103CFM,42P103R 5620.00
86761 BYPASS,FILTER,OIL,ASSY 431.00 (89372 PUMP,COMPRESSOR,ASSY,65CFM,42P65 4480.00
86762 SWITCH,IGNITION,KEYED,3/4-24 32.00(]89375 PUMP,COMPRESSOR,ASSY,103CFM,44P103 5620.00
86779 ROD,VALVE,UNLOADER,STEEL,3/4DIAX7-1/2LG 36.00(]89377 PUMP,COMPRESSOR,ASSY,155CFM,29P155R 5620.00
86791 KNOB,VALVE,UNLOADER,BLACK,3-1/40DX3/8SHF 20.00(]89403 VALVE,CONTROL,INTAKE,ASSY,P103-206 992.00
86807 KNOB,VALVE,UNLOADER,BLACK,2-3/80DX1/4SHF 20.00(] 89436 PUMP,COMPRESSOR,ASSY,65CFM,43P65 4480.00
86810 FILTER,OIL,SPIN-ON,COMPRESSOR,3-3/40D 21.00(]89438 RING,0O,VITON,4-5/80DX4-1/4IDX3/16 THK 15.00
86811 DECAL,CAUTION,LEXAN,OIL FILTER TYPE 4.00||89439 RING,0,VITON,7-5/80DX7-1/4IDX3/16 THK 26.00
86812 CONNECTOR,STEEL,PLTD,3/4-160DX9/16X1-1/2 12.00|| 89440 RING,0O,VITON,5-1/40DX4-7/8IDX3/16 THK 18.00
87089 VALVE,BYPASS, THERMAL,W/SPIN-ON FLTR,ASSY 410.00 | | 89441 HUB,FAN,ALUMINUM,50DX6-3/8LG,3.002BORE 294.00
87432 SWITCH,PRESSURE,SP,ST,NC,10PSI,1/8NPTM 36.00 ] 89443 TRNSFRMR,CTRL,0OPN,250VA,208-575P,120V 114.00
87440 BOOT,SWITCH,NEOPRENE 8.00|89499 TANK,SEPARATOR,OIL-AIR,ST,120DX18LONG 962.00
87443 HOSE,150PSI,-40 TO 300F,1-1/2IDX3-1/2L 20.00(] 89528 FILTER,OIL,SPIN-ON,COMPRESSOR,3.9670DX8 44.00
87577 FILTER,IN-LINE,40 MCRN,SNTERED BRNZ,1/4 21.00(]89535 KIT,FILTER,CONVERSION,WASHABLE - SPIN-ON 264.00
87590 BODY,VALVE,CONTROL,AIR,ALUMINUM,W/PLUG 448.00 | [ 89580 STARTER,DP,0OP,3P,13-27A,W/SS OL,MR,115V 306.00
87591 VALVE,CONTROL,AIR,W/PLUG,ASSY,25-60BAQ 779.00 || 89581 STARTER,DP,0OP,3P,20-40A,W/SS OL,MR,115V 411.00
87620 PUMP,COMPRESSOR,ASSY,103CFM,39P103R 5620.00 || 89582 STARTER,DP,0P,3P,22-45A,W/SS OL,MR,115V 530.00
87654 SWITCH,PRESSURE,NO,NC,5#,1/8NPTM 44.00 (89583 STARTER,DP,0P,3P,30-60A,W/SS OL,MR,115V 685.00
87725 ROD,VALVE,UNLOADER,STEEL,3/4DIAX6LONG 28.00(] 89584 STARTER,DP,0P,3P,45-90A,W/SS OL,MR,115V 839.00
87745 UNLOADER,PISTON,STEEL,ASSY 68.00 || 89585 STARTER,DP,0OP,3P,57-115A,W/SS OL,MR,115V 1598.00
87860 HINGE,LIFT-OFF,R.H.,OFFSET KNUCKLE 22.00|] 89587 STARTER,DP,0P,3P,100-210A,W/SS OL,MR,115 4050.00
87985 ELEMENT,SEPARATOR,OIL-AIR,85 CFM RATING 154.00 || 120377 NUT,HEX,STEEL,PLATED,3/8-16 5.00
88067 BELT,VEE,COG,MATCHED SET(2),5VX800 104.00 || 120394 WASHER,FLAT,STEEL,PLATED,3/8 4.00
88273 RING,O,VITON,2-1/80DX2IDX1/16 THK 5.00|]| 120395 WASHER,FLAT,STEEL,PLATED,7/16 5.00
88603 CAP,TANK,FUEL,VENTED 28.00(] 121900 SCREW,CAP,HEX HD,GR5,ST,PL,1/4-20X1 5.00
88648 SPRING,COMPRESSION,SQRD&GRND,0.148WIRE 5.00(| 122027 SCREW,CAP,HEX HD,GR5,ST,PL,5/16-18X1-1/4 4.00
89002 VALVE,BYPASS, THERMAL,OIL,1SAE 265.00 | 122040 SCREW,CAP,HEX HD,GR5,ST,PL,5/16-18X1-1/2 4.00
89013 CONNECTOR,FLEXIBLE,RUBBER,1PIPE 221.00 || 122207 SCREW,CAP,HEX HD,GR5,ST,PL,3/8-16X3 4.00
89015 FILTER,FOAM,8-5/80DX7-7/8|DX3/4TKX4-1/8W 14.00|| 122433 SCREW,CAP,HEX HD,GR5,ST,PL,1/2-13X1-1/2 4.00
89019 BLADE,PLASTIC,CW,24DIA,45DEG,1BORE 358.00 (126177 NUT,WING,STEEL,PLATED,1/4-20 5.00
89036 NAMEPLATE,ALUMINUM,MODEL,2-9/16X5-1/2 8.00(| 131014 WASHER,FLAT,STEEL,PLATED,#6 4.00
89038-5 OIL,PUMP,COMPRESSOR,HIGH-PERFRMNCE,5 GAL 98.00(]| 131016 WASHER,FLAT,STEEL,PLATED,5/8 5.00
89038-55 OIL,PUMP,COMPRESSOR,HIGH-PERFRMNCE,55GAL  794.00|| 131046 WASHER,LOCK,SPLIT,STEEL,PLATED,3/4 4.00
89081 KIT,FILTER,AIR,DUTY,HEAVY,BA SERIES 704.00 || 144083 TEE,FEMALE,STEEL,PLATED,1/4NPT 5.52
89082 HOSE,300PSI,-55 TO 300F,ASSY,1-1/4X18L 197.00 || 274825 SCREW,FLANGE,HEX,SERR,ST,PL,1/4-20X3/4 4.00
89084 SPACER,FAN,ALUMINUM,2.50DX1.890IDX1.625L 28.00(] 428763 SCREW,CAP,HEX HD,GR5,ST,PL,3/4-10X1-3/4 4.00
89086 BLADE,PLASTIC,CW,18DIA,40DEG,1-1/8BORE 216.00 | (443335 NUT,LOCK,HEX,STEEL,PLATED,3/8-16 4.00
89087 ISOLATOR,VIBRATION,FABCEL,1-1/80DX5/16T 5.00(/443343 NUT,LOCK,STEEL,PLATED,5/8-11 8.00
89088 BELT,VEE,COG,MATCHED SET(3),5VX630 114.00

89090 PULLEY,CI,DG,5V,QD HUB,7.100D 288.96

89117 BELT,VEE,COG,MATCHED SET(3),3VX530 40.00

89118 BELT,VEE,COG,MATCHED SET(4),3VX530 55.00

89119 BELT,VEE,COG,MATCHED SET(4),3VX560 58.00

89120 BELT,VEE,COG,MATCHED SET(5),3VX600 74.00

89133 GASKET,CONNECTOR,FLEXIBLE,1 PIPE 115.00

89134 KIT,GASKET,O-RING,P52,P65,P79 132.00

89135 KIT,GASKET,O-RING,P65,P79 136.00

89137 KIT,GASKET,O-RING,P103,P155,P203 208.00

89138 KIT,GASKET,O-RING,P103R,P155R 204.00

89139 KIT,GASKET,O-RING,P306FR,P408FR 496.00

89140 KIT,GASKET,O-RING,9P306,15P408 396.00

89141 KIT,GASKET,O-RING,7P612,3P816 696.00

89145 MOTOR,25HP,230-460/60/3,1800RPM,ODP,F-2 1495.00

89151 RETAINER,BEARING,STEEL,2-1/4DIAX5/16TH 36.00

89157 RELAY,DELAY,TIME,DPDT,5MIN,115V,SYRELEC 149.55

89158 RELAY,DELAY,TIME,DPDT,5MIN,115V,SSAC 146.00

89158-1 SOCKET,RELAY,DELAY, TIME,DPDT,5MIN, 115V 18.00

Website: www.daveycompressor.com

Toll Free Fax Order Line: (888) 4-JENNYS




